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Abstract

The high level of sexually transmitted infections (STls) in South Africa can be attributed to a large number of factors including
low socio-economic conditions, social stigma, gender inequalities, inability to access adequate health care systems and lack of
preventative programmes.The main curable STls consist of chlamydia, gonorrhoea, syphilis and trichomoniasis, most of which occur
in the developing world. The inability to adequately treat the infections leads to morbidity and has wide-ranging consequences
on reproductive health and the health of infants. Due to the inefficient treatment of STIs, the World Health Organisation (WHO)
recommended and promoted the syndromic management of STls in developing countries at the point of contact with the health
service provider with the intention of improving the quality of care of these patients. The syndromic approach to STI management
depends on patient symptoms and the signs presented at the clinical examination. The four main syndrome management
protocols are for urethral discharge and swollen testes, genital ulcers, vaginal discharge and lower abdominal pain in women.
After identification of a syndrome, combined therapy is utilised to treat the common causes of the infection. A diagnosis can
be made quite rapidly without the need for expensive equipment and tests or special skills. Health care providers make use of
flow charts or algorithms for diagnosis and treatment. Algorithms or flowcharts should be adapted to local conditions taking
into consideration aetiology, local antimicrobial susceptibility patterns and drug availability. These protocols will help with the

prevention and treatment STls in South Africa.
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Defining a sexually transmitted infection (STI)

Sexually transmitted infections are infections caused by
bacteria, viruses and parasites that are transferred mainly via
sexual contact, be it vaginal, anal, oral or in some instances via
non-sexual means, i.e. by means of blood or blood products.
Mother-to-child transmission of e.g. chlamydia, gonorrhoea,
syphilis, hepatitis B and HIV can also occur during pregnancy and
childbirth." Alarge number of factors, including socio-economic
and gender inequalities as well as preventative program failure
and inaccessibility to adequate health services have contributed
to the epidemic of classic STls.2In South Africa, diagnostic tests
for STls are for the majority of patients expensive, geographically
inaccessible and often time consuming, in that they have to wait
a long time to receive results. This may result in the treatment
being incomplete and failing. Rapid tests for syphilis and HIV are
available while tests for other STls are under development.”

Most common bacterial STIs and their treatment
Chlamydia

Chlamydial infections are the most common STIs, occurring
predominantly in young sexually active adults. The bacterium

Chlamydia trachomatis is responsible for the infection. It causes
cervicitis in females and urethritis in males as well as rectal
and oropharyngeal infections. Although a chlamydia infection
does not display any symptoms in many patients, pain during
urination as well as a discharge or vaginal bleeding has been
noted.? There are various tests that can be utilized for diagnosis,
e.g. culture, enzyme-linked immunosorbent assays (ELISAs),
direct immunofluorescence assays (DFAs) and nucleic acid
amplification tests (NAATs). The latter test is preferred due to
its superior performance. A strong recommendation is that
updated global guidance must be taken into account, due to
the establishment of standardised national protocols. These
guidelines must then be adapted to local epidemiological
conditions and microbial resistance patterns. The WHO
recommended treatment of uncomplicated genital chlamydia
is azithromycin (1 g orally, single dose) preferred to doxycycline
(100 mg orally, twice daily for 7 days). Doxycycline is preferred in
anorectal chlamydial infections (7 days) and lymphogranuloma
venereum in homosexual men, and HIV infected patients (21
days). For neonatal conjunctivitis azithromycin is also preferred
(20 mg/kg orally for 3 days).3



The treatment of sexually transmitted infections

Gonorrhoea

Gonorrhoea is the second most common STI, caused by
the bacterium Neisseria gonorrhoeae, with discharge and
painful urination both symptoms of this infection. It is often
asymptomatic in women and if left untreated may lead to
serious complications, i.e. pelvic inflammatory disease, ectopic
pregnancy as well as infertility. In men untreated infections may
lead to epididymitis, urethral stricture and infertility. Neonatal
conjunctivitis in infants, which may result in blindness, is
transferred from mothers that have the infection. This infection
can be diagnosed clinically by vaginal and urethral discharge or
in countries with laboratory support by using culturing or nucleic
acid amplification tests (NAATs).* Due to the rapid changing

antimicrobial susceptibility patterns for gonorrhoea, treatment
is challenging and may eventually lead to untreatable infections.
Treatment recommendations have to be constantly updated due
to the changing drug resistance patterns, e.g. first line treatment
using quinolones and third generation cephalosporins has led to
increasing treatment failuresin various countries. Updated global
guidance must be taken into account, due to the establishment
of standardised national protocols. Local epidemiological
conditions and microbial resistance patterns must be considered
before treatment.>'¢ The WHO recommended treatment of
genital, oropharyngeal and anorectal gonorrhoea is dual
therapy consisting of either ceftriaxone (250 mg IM, single dose)
plus azithromycin (1 g orally, single dose) or cefixime (400 mg
orally, single dose) plus azithromycin (1 g orally, single dose)

Complaint: abnormal vaginal discharge/dysuria or vulval itchingburning

7

Age < 3% years or partner has
Male urethritis syndrome?

.

Consider vaginal candidiasis AND/OR bacterial

* metronidazole PO, 2g single dose

il * clotrimazole vaginal pessary, 500mg nightly,
single dose

* clotrimazole vaginal cream via applicator, 12
hourdy for 7 days

* metronidazole, PO, 400mg, 12 hourly for 7 davs

~

Vaginosis

TREATMENT
AND

OR

UNRESPONSIVE

Unresponsive after 7 davs: refer

J

Lower abdominal pain
OR
Pain on moving cervixs

YES

E 3

Follow lower abdominal pain flowchart
AND
Treat for candidiasis if clinically evident

IN THE PRESENCE OF VULVA OEDEMA/CURD-LIKE
DISCHARGE, ERYTHREMA AND EXCORIATIONS

In event of severe vulval irritation:

If symproms persist, patfent should return.
Neo response:

TREATMENT (including pregnant women)

AND
AND

» cefltriaxone IM, 250mg single dose
» azithromycin PO, 1g, single dose
= metronidazole PO, 2g, single dose

+ clotimazole vaginal pessary, 500mg nightly, single
dose AND

* clotramazole vaginal cream, thinlv applied to vulva
12 hourly, to be continues for 3 days after
symptoms disappear (2 weeks maximum)

= metronidazole PO, 400mg, 12 hourly for 7 days

Unresponsive for 7 days: refer

Penicillin allergy
Patient may react to cefinaxone.

Severe penicillin allergy: increase dose of azithromyein PO to 2g, single dose.
Ceftiaxone IM: dissolve 250mg in 0.9ml lidocaine 1% without epinephrine (adrenaline).

Figure 1: Flowchart of syndromic treatment of Vaginal Discharge Syndrome. (adapted from the revised VDS flowchart of the Primary Health Care Standard Treatment

Guidelines and Essential Drugs List, 2015)%
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over single therapy (ceftriaxone 250 mg IM, single dose; cefixime
400 mg orally, single dose or spectinomycin 2 g IM, single dose).
For neonatal conjunctivitis either ceftriaxone, kanamycin or
spectinomycin is effective. For further details on dosages and
retreatment, refer to the WHO treatment guidelines.*

Syphilis

Syphilis is caused by the bacterium Treponema pallidum and
initially displays as a painless sore on the genitals or around
the mouth (4-6 weeks) followed by a rash and a sore throat
(@ few weeks). Treatment is quite easy, however untreated
syphilis may lead to blindness, stroke, paralysis and death.
This infection is transmitted sexually via contact with infected

membranes and abraded skin. It can also be transmitted via
blood transfusions or from mother to foetus via the placenta.
The diagnosis of the infection depends on clinical history,
physical examination, radiology and laboratory testing. Various
serologic tests are used for diagnosis, while much more rapid
tests are currently also available for syphilis only or dual HIV/
syphilis.”” The WHO recommended treatment of early syphilis is
benzathine penicillin G (2.4 million units IM, once-off). For late
syphilis, benzathine penicillin G once-weekly for 3 consecutive
weeks is recommended.!” For congenial syphilis aqueous benzyl
penicillin (IV) is recommended. For further details on dosages

and retreatment, refer to the WHO treatment guidelines."”

[ Sexually active patient: complains of lower abdominal pain with/without vaginal discharge ]
Take full history (including gynaecological) and do examination of both abdomen and vagina,
Emphasise HIV testing.

Are any one of the following

conditions present:

* pregnancy

» missed period

*» recent delivery, termination of
Pregnancy or miscarriage

» abdominal guarding and‘or
rebound tendemess

+ vaginal bleeding

Tendemess of the lower abdomen
with/without vaginal discharge

UTI confirmed by symptoms and urine
analysis AND no cervical motion

+ Abdominal mass tendemness
\_' fever =38°C _/
] |
/.I_-‘ali:nls must be referred for \ TREATMENT
gvnascological and surgical  ceftriaxone IM, 250mg, single dose
assessment

SEVERELY ILL PATIENTS
use [V line and treat for shock if
present
Delaved referral > 6 hours:
s cefltriaxone IV, lg (not dilumed
with lidocaine) AND
\:mﬂrnnidaznle PO, 400mg

s azithromyecin PO, 1g, single dose

* metronidazole PO, 400mg 12 hourly
for 7 days

After 48 — 72 hours still pain present, refer

urgently for gynaecological assessment

Treat as UTI
AND

AND

Pain: add ibuprofen PO, 400mg, every
8 hours with food

=],

Patient discharge

Improvement afler 7 days

Penicillin allergy
Patient may react to ceftriaxone.

Severe penicillin allergy: increase dose of azithromycin PO to 2g, single dose.
Ceftiaxone IM: dissolve 250mg in 0.9ml lidocaine 1% without epinephrine (adrenaline).

Figure 2: Flowchart of syndromic treatment of Lower Abdominal Pain. (adapted from the revised LAP flowchart of the Primary Health Care Standard Treatment Guidelines

and Essential Drugs List, 2015)%
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Syndromic treatment of STls

In developing countries like South Africa, syndromic treatment
and management of STls are followed at initial point of contact
with health services. Health workers thus rely on the diagnosis of
a specific syndrome by taking note of observed clinical signs and
symptoms patients complain of and by making use of clinical
algorithms or flow charts. Examples of observed syndromes
include genital ulcers, abdominal pain, vaginal discharge and
urethral discharge. This approach to STl treatment is rapid and
simple with on-the-day treatment. An unfortunate disadvantage
of this approach is that STls that show no syndromes are missed.
After identification of a particular STI syndrome, a combination
therapy is followed for treatment. For local situations, local
data on the causes of a syndrome, pathogen susceptibility to
antimicrobial agents as well as available antimicrobial agents

must be taken into account when following algorithms or flow
charts. Important revisions of the syndromic flowcharts should
constantly be undertaken, by taking cognisance of changing

antibiotic resistance and coinfection patterns.2'318-23

Local factors responsible for revision in syndromic
flowcharts

Ciprofloxacin-resistant gonorrhoea

Ciprofloxacin as a single dose was the first line treatment of
gonorrhoea in South Africa, however Neisseria gonorrhoea
organisms (QRNG) have become increasingly resistant to this
treatment. The only other alternative treatment options for
this infection currently are the two cephalosporins, cefixime

(oral) and ceftriaxone (IM). Resistance to cefixime has been

[ Complaint: urethral discharge or dysuria ]

l

Take a clinical history as well as sexual orientation data and examine patient. In the event of a
lack of discharge, patient should milk the urethra. Partnen(s) tracing and testing for HIV should

be emphagized.

l

Urethral Discharge

TREATMENT
* cefiriaxone IM, 250mg, single dose AND
= azithromycin PO, 1g, single dose
If sexual partner has been diagnosed with VDS ADD
* metronidazole PO, 2g, single doss
In the event of persistent urethral discharge after 7 days
Suspected failure from 250mg cellriaxone (reatment:
= cefltriaxone IM, 1 g, single dose AND
= azithromycin PO, 2g, single dose AND
* metronidazole PO, 2g, single dose, if not given previously
In the event of cefiiaxone treatment failure refer for gentamicin IM, 240mg]
single dose treatment within 7 days

Penicillin allergy
Patient may react to cefiriaxone.
Severe penicillin allergy:

Do not use ceftriaxone IM, 250mg. increase dose of azithromycin PO to 2g, single dose.

Do not use ceftriaxone IM, 1g, use gentamicin 1M, 240mg, sngle dose AND azithromycin PO, 2z, sngle dose,
Ceftiaxone IM 250mg: dissolve 250mg in 0.9ml lidocaine 19 without epinephrine (adrenaline).

Ceftiaxone IM 1g: dissolve 1g in 3.6ml lidocaine 1% without epinephrine (adrenaline).

Figure 3: Flowchart of syndromic treatment of Male Urethritis Syndrome. (adapted from the revised MUS flowchart of the Primary Health Care Standard Treatment

Guidelines and Essential Drugs List, 2015)
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documented in Japan, thus ceftriaxone is the only treatment for
cefixime-resistant gonorrhoea.>'620

Genital ulcer aetiology changes

The majority of genital ulcers were initially (until late 1990s)
caused by bacterial infections as opposed to viral infections.
The main bacterial organisms responsible for genital ulcers
were Haemophilus ducreyi (chancroid) and Treponema pallidum
(syphilis). Within the 1990s genital ulcers caused by the Herpes

simplex virus increased in prevalence in tandem with the
HIV epidemic. Since then acyclovir as treatment therapy was
included in the treatment regime of genital ulcers in patients
with and without HIV coinfection.22024

HIV testing

Testing for HIV remains highly recommended within all
syndromic flowcharts due to the increased risk of HIV coinfection
of patients with STls.22023

Sexually active patient complaint: scrotal swelling/pain ]

testing.

Examine patient and take clinical history. Emphasise HIV ]

Confirmed:
Scrofal swelling
OR
pain

Rotated & elevated
tesies
OR
History of trauma

NO

Pain medication: ADD
* ibuprofen PO, 400mg, 8 hourly with food

OR
Won-tender swelling
not due to sexual
activity

I

Should be referred for surgical
opinion.
Suspected torsion should be
urgently referred for surgical
opinion

TREATMENT
« ceftriaxone IM, 250mg, single dose
AND
* azithromyvein PO, 1z, single dose

Should be reviewed after 7 days or earlier

Treatment should be completed and patient discharged

Penicillin allergy
Patient may react to ceflriaxone.

Severe penicillin allergy: increase dose of azithromycin PO to 2g, single dose.
Ceftiaxone IM: dissolve 250mg in 0.9ml lidocaine 1% without epinephrine (adrenaline).

Figure 4: Flowchart of syndromic treatment of Scrotal Swelling. (adapted from the revised SSW flowchart of the Primary Health Care Standard Treatment Guidelines and

Essential Drugs List, 2015)%
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Syndromic treatment flowcharts
Vaginal discharge syndrome (VDS)

Vaginal discharge can be due to trichomoniasis, vaginosis
(bacterial) and candidiasis but may also arise from N. gonorrhoea
and C. trachomatis infections. The recommended protocol for
VDS is presented in Figure 1.23

Lower abdominal pain (LAP)

Pain in the lower abdominal region may be the result of pelvic
inflammatory disease caused by N. gonorrhoea and C. trachomatis
infections. The recommended protocol for LAP is presented in
Figure 2.2

Male urethritis syndrome (MUS) and scrotal swelling
(SsSw)

N. gonorrhoea or C. trachomatis or a combination of both may
cause urethral discharge and scrotal swelling. The recommended
protocols for the treatment of each condition are presented in

Figures 3 and 4, respectively.?
Genital ulcer syndrome (GUS)

The presence of genital ulcers may be due to H. simplex, T.
pallidum and H. ducreyi or a combination of these pathogens.
The recommended protocol for treatment of GUS is presented

in Figure 5.2

[ Complaint: genital sore'nleer with'without pain ]

Examine patient for ulcers and swollen, inflamed 1ymph nodes (buboes),
take clinical history, Emphasise HIV testing.

Patient was
sexually active
within the last 3

Genital herpes should be considered. HIV]
testing should be emphasised.

months?

¢

TREATMENT
(use bubo Nowchart when bubo is
present)

* benzathine penicillin M, 240U,
single dose immediately

HIV positive or unknown HIV status
ADID
« aciclovir PO, 400mg, & hourly for
7 days

In case of pain, provide pain
medication. All cases to be reviewed
in 1 week

Are ulcers healing or
improving?

HIV positive or unknown HIV status

+ aciclovir PO, 400mg, & hourly for 7
days

HIV testing should be emp hasised

No lmprovement:
= azithromycin PO, 1g. single doss

In event of no response after 48
hours: refer

Patient should be
discharged

confirmation of new syphilis infection.

Penicillin allergy: men and non-pregnant women:

Baseline Rapid Plasmin Reagin (RPR) should be performed; benzathine penicllin should be replaced with:

= doxyeycline PO, 100mg, every 12 hours for 14 days with follow-up RPR 6 months later,

Penicillin allergy: pregnant women/breast feeding women: refer for possible penicillin-desen sitisation and

Benzathine penicillin IV, 2 4MU: 2 4MU to be dissclved in 6ml lidocaine 1% without epinephrine (adrenaline).

Figure 5: Flowchart of syndromic treatment of Genital Ulcer Syndrome. (adapted from the revised GUS flowchart of the Primary Health Care Standard Treatment Guidelines

and Essential Drugs List, 2015)%
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Complaint: inguinal swelling that is hot and tender including ervthema and/or
oedema

Should examine and take clinical history. HIV testing should
be emphasised and a hernia or femoral aneurysm should
be exclud ed.

Confirmation of
bubao?

later

TREATMEXNT
= azithromyein PO, lg immediately and 1g a week

In case of fluctuant bubo:
Pus to be aspirated using sterile technique.
Should be repeated every 72 hours, as necessary.

No improvem ent after 14 days: refer.

Figure 6: Flowchart of syndromic treatment of a swollen and inflamed lymph node (bubo). (adapted from the revised bubo flowchart of the Primary Health Care Standard

Treatment Guidelines and Essential Drugs List, 2015)%

Bubo (swollen, inflamed lymph nodes)

A swollen and inflamed lymph node (bubo) associated with STIs
usually occurs in the groin area and the pathogens responsible
for this condition may be H. ducreyi, C. trachomatis and N.
gonorrhoea.> The recommended protocol for treatment of a
bubo is presented in Figure 6.2

Balanitis/balanoposthitis (BAL)

An infection of the glans penis is known as balanitis and when
the foreskin is involved, it is known as balanoposthitis. These
conditions are more likely when urethritis is also diagnosed and
may be due to STIs or non-STls. Causative pathogens responsible
for this condition include C. albicans as well as C. trachomatis,
N. gonorrhoea, T. pallidum or H. simplex.?¢ The recommended
protocol for treatment of a balanitis and balanoposthitis is
presented in Figure 7.2

Syphilis

Syphilis can be divided into two treatment regimens: early
and late syphilis. The Rapid Plasmin Reagin (RPR) can be used
to measure the disease activity but it must be confirmed with

w.tandfonline.com/oemd @

a specific treponemal test. The recommended protocols for
treatment of syphilis are presented in Figures 8-10.23

Neonatal Conjunctivitis

In seriously ill neonates, ceftriaxone should be used even when
they are jaundiced. Calcium-containing fluids, e.g. Ringer’s lactate
solution, should not be given concurrently with ceftriaxone in
infants < 28 days old, however in infants > 28 days old, ceftriaxone
and calcium-containing fluids may be administered sequentially.
Flushing the IV lines between administering the two products is
however essential.

Treatment of multiple STI syndromes

When more than one STl syndrome is present in a patient, the
treatment guidelines recommended by the National Department
of Health can be followed.?*

Conclusion

The syndromic management of STls has been promoted to treat
the high levels of STIs occurring in South Africa. In many rural
areas, laboratory equipment and necessary skills required to
diagnose specific STls are unavailable. This approach is based

e page number in the footer is not for bibliographic referencinc
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Complaint: itching/soreness of glans, malodour and inability to
retract foreskin

1

Examine and take clinical history. Emphasise HIV

testing Inability to
E 3 retract
Foreskin should be retracted, cleaned and dried if required foreskin
Re-examine l
Circumeision should be offered Case is
complicated:
refer

Are the symptoms
confirmed?

TREATMENT

Instruct patient to do the following: when retracting foreskin, washing should be performed daily
with water while avoiding soap when inflamed.
= clotrimazole cream, to be applied every 12 hours for 7 davs

Upon glycosuria analysis, if patient is positive: refer.
In the event of watery pus under the foreskin (non-urethral in origin}

ADD
* benzathine penicillin IM, 2 4MU , single dose immediately

I

[ If after 7 days the patient returns ]
Treatment
@ﬂnem poor adherence to clotrimuoD failed: refer
¥

Treatment should be repeated

Penicillin allergy: men
* benzathine penicillin should be replaced with doxyevecline PO, 100mg, every 12 hours for 14 days.
Benzathine penicillin IM, 2 4MU: 2 4MLU to be dissolved in 6ml lidocaine 126 without epinephrine (adrenaline)

Figure 7: Flowchart of syndromic treatment of balanitis/balanoposthitis. (adapted from the revised balanitis/balanoposthitis flowchart of the Primary Health Care Standard
Treatment Guidelines and Essential Drugs List, 2015)%

on the identification of symptoms and clinical signs (syndromes)
that occur at the point of the first visit to the health care provider.
Clinical algorithms or flowcharts are used to guide health care
providers in the treatment of the organisms that usually are
responsible for the syndromes. It is however very important
to constantly review these tools and adapt them to local
epidemiological and antimicrobial drug resistance patterns.
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If indieated, perform RPR: = sexual assaull

* secondary syphilis suspected
* tertiary syphilis suspected
* doxyeyeling treatment of early syphilis = 6 months follow-up

EPR results

* Secondary & tertiary syphilis ruled our
= For sexual assault, repeat EPE in 3 months
* Previous treatment of syphilis resulted in cure

Was patient
previously treated for
syphilis & are
previous resulis of
RPR available?

YES

Current value for
EFPE 4-fold or more
= than last value
(e.g. 1:32 now as

What was the
result of the
last RPR?

I

opposed to 1:8
value previously
Current value for RPR:
* J-fold < than last value ORr

» = < or no more than 2-fold = than last value
in known “serofast™ paticm
{e.g. no more than 1:8 now as opposed o
1:4 value previously)

I

Discharge
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Was any
RPR value
negative in
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vears?
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week for 3 weeks

NO

|| =,
[T
%

Late and early svphilis:
*Titre on patient’s record 1o be recorded

Partner’s slip to be issued

AND
If treated with doxyeyeline, RPR to be
repeated in 6 months

epinephrine (adrenaline).

Benzathine penicillin IM, 2.4MU: 2.4MU 1o be dissolved in dml lidocaine 1% without
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= At first neonatal visit: all pregnant women
* Women testing megative in the first trimester: repeat testing at 32 weeks

I

Examine and take clinical history, need for syphilis screening to be explained and pre-test
HIV counsclling to be performed

I

Take blood samples = RPR test (always); = HIV test (if paticnt consent given); other ANC routes

Presence of ST1 syndrome
of illness?

YES
Appropriate TREATMENT =Post-lest counselling HIV testing to be
Moweharl must be shenzathine penicillin = Same day TH screen repeated
followed and 2.4AMU, once weekly for =HIV education * Lvery 3 months
. 3 wecks = CD4 count throughout pregnancy
i “‘f‘““i‘“d OR - Creatinine « At labour/delivery
BPERRpIsELY = For penicillin allergy- « Clinical staging = 6-Week EPT visit
Refler for penicillin = Suppaort = Every 3 months
desensitisation = Same day ART start during breastleeding

| I

Maothers + for syphilis during

pregnancy : symptomatic new-borns:

= All symplomatic babics should be
referred

Form GWI17/5: Notification of
medical conditions

Symptomatic new-borns of:

= mothers + for syphilis but untreated OR
= mothers that received <3 doses of benzathine penicillin OR
= mothers delivering within 4 wecks of initialing treatment

TREATMENT
* benzathine penicillin IM, 50 000 units/kg, single dose into
lateral thigh

Follow up at 3 months after last
injection for RPR titre conflirmation
ol 4-fold reduction only if imitial titre
=1:8

initial titre <1:%: no forther reduction

For all pregnant women: Fducate, council, ensure compliance,

couple counselling

= vertical transmission risk should be explained

= condom-use should be encouraged, demonstraled & condoms
supplied

= importance of partner treatment should be stressed and

must occur

notification slips issucd for cach pariner
= HIV counsclling and pariner testing should be encouraged

Figure 9: Flowchart of syndromic treatment of syphilis in pregnant women. (adapted from the revised syphilis (pregnancy) flowchart of the Primary Health Care Standard
Treatment Guidelines and Essential Drugs List, 2015)%
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The treatment of sexually transmitted infections

Eye discharge or eyelid oodema observed in Neonate J

Examine and take
clinical history

Is there purulent discharge
present and are the cyelids
swollen?

E-

Give assurance 1o the
mether bul recommend
that she should return if

NECEEEY

L

1

= Mo purulent discharge AND
= Sticky cyes

= Mild purulent discharge
= Mo swollen eyclids
= Mo comeal haciness

AND
AND

= Abundant purulent discharge ANINOR
= Swollen eyelids ANINOR
= Corneal haziness

Y ES
Eyes should be cleansed carelully (clean cloth, cotton wool or swab)
I I I
Baby Baby Baby
TREATMENT TREATMENT TREATMENT
= chloramphenicol 1% ophthaloic =sodinm chloride 0.9% cyc =sodium chloride 0.9% cyc

Ointment every & hours lor 7 days

wash, immediately, then 2-3
hourly until clearing of

IMPROVED
.

discharge

AND
seeftriaxomne IM, 50ma'kg,
gingle dose immediately

Mother & Father
TREATMENT
= peflirinxene 1M, 250mg,
single dosc
(250mg dissolved in 0.9ml
lidocaine 1% withouwl
cpincphrine (adrenaline))
AMND
= arithromycin PO, 1g,
single dose

wash, immediately, then
hourly until REFERRAL

AND
=ceftrinxone IM, 50mgke,
single dose immediately,
REFER

Mother & Father
TREATMENT
= geliriaxome M, 250mg,
single dose
(250mg dissolved in 0.9ml
lidocaine 1% without
cpinephrine (adrenaline))
AND
= arithromycin PO, 1g,
single dose

¥

—I Daily Review I

Treatment should be
lnalised and moither
should be reassured

Urgent Referval:

All neonatbes:

= Abundant purulent discharge ANINOR
= Swollen eyelids ANINVOR
= Corneal hasiness

Neanates: no improvement within 2 days

Figure 10: Flowchart of syndromic treatment of syphilis causing neonatal conjunctivitis. (adapted from the revised syphilis (neonatal) flowchart of the Primary Health Care
Standard Treatment Guidelines and Essential Drugs List, 2015)%
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